i

WATER RESOURCES STUDY

of the

PROVINCE OF NEWFOUNDLAND AND LABRADOR

for

ATLANTIC DEVELOPMENT BOARD

Volume EIGHT

APPENDICES

THE SHAWINIGAN ENGINEERING COMPANY LIMITED
JAMES F.MacLAREN LIMITED
Report 3591-1-6
September 196



The Shawinigan Engineering Company Limited
h D h E

Jarnes IY MacLaren Limited

VOLUME EIGHT

APPENDICES

Waabmre Worcemvnrrie Strirel o S oo Feviren 3 amel am T glwea 1, r



The Shawinigan Enginecering Company Limited

James I'. MacLaren Limited

‘\\’f:'if['r R("\'rnl\‘r*{'\ \'tl\r]\' - N(‘\\'Fr\”l‘l:‘]'lﬂr‘ 'Jn:! fﬂl\"'l/‘f\l’



A.
A,

Figures
Tables

[he Shawinigan Engineering Company Limited

James IF. MacLaren Limited

VOLUME EIGHT

TABLE OF CONTENTS

APPENDIX A
[...]
appcar to be very bright with plans being prepared for a $100 million
refinery at Come By Chance?. With a rated capacity of 100,000 barrels
per day, this complex is expected to be in operation within the next
2 to 3 years, (In the petroleum industry, onc barrel contains
35 imperiat gallons. ) The only refinery in Newfoundland at present
is the 10, 000 barrel per day plant operating at Holyrood, some
30 miles west of 5t, John's,

Explorations are also underway for oil and gas deposits in
Newfoundland which, if productive, would further boost the Province's

economy,

2 PROCESS

Petroleum crude generally consists of 83 to 87 percent carbon,
11 to 14 percent hydrogen and, from trace quantities to 3 percent
oxygen, nitrogen and sulphur, Other materials (both organic and

VI-1

b e 1Y e O 1., ~ -
Woater Resources Studv - Newfoundland and Takreadaor



The Shawinigan Engincering Company Limited

James Y. MacLaren Limited

S

inorganic) which are found in crude oil from tirne to time generally
exist in trace quantities. In spite of this fairly narrow range of
composition, a wide variety of products and product-yields from
crude oil is possible. Some of the more common products from
refineries are: gasoline, kerosenc, lubricants, fucl oils, wax,
asphalt, petroleum coke, insulating oils, insecticides, cutting oils
and "'raw materials' for a variety of chemical and petro-chermical
companies,

'Variations in refinery design are noted from one complex to
another depending on the end-products desired and the quality of the
crude oil being processed. For example, crude oil that is low in
sulphur (termed ""sweet crude'} generally requires less refining than
a crude with a relatively high sulphur content, Broadly speaking,
the principal refinery processes are: distillation, cracking,
polymerization, and alkylation, One or more of these processes
may prevail at any given petroleum refinery.

Distillation is carried out at a "skimming'" or "topping"
refinery and involves the breakdown of crude into such products as
gasoline, keroscne, fuel oil, gas oil, and reduced crude. Cracking
involves the breakdown of very large organic molecules into smaller
molecules to improve the yield of common products, such as automotive
gasoline. The processes may depend largely on heat and/or catalysts,

Polymerization is the process of combining two or more
unsaturated molecules into a larger molecule; it is used chiefly to
convert gaseous products of the cracking process into high grade
automotive and aviation fuels and to produce raw materials for petro-
chemical complexes. Alkylation is similar to polymerization except
that one of the re-acting molecules is saturated; like cracking, alky-
lation is thermally and/or catalytically induced.

Prior to being marketed, all refinery products are treated
to remove impurities such as sulphur, gums, and other materials.
The most common purification processes are:

a) treatment with an acid or caustic soda,
b) oxidation sweetening,

c) copper sweetening,

d}) solvent extraction,

e) treatment with clay.

VIi-2

Water Resources Study - Newfoundland and Lahradar



The Shawinigan Ingmneering Company Limited

James V. MacLaren Limited

3 WATER USES

According to a 1956 survey3 of refineries in the United States,
the water used at oil refineries was as follows:

Purpose

Cooling

Water Quantity
Percent of Total Intake

91

Boiler Feed 5

Fire protection, plant
sanitation, washrooms,
miscellaneous 4

In recent years, the newer refineries have reduced their
cooling water requirements through increased use of air cooling and/o:
the use of cooling towers in lieu of once-through systems. Two
interesting examples in support of the foregoing have been cited by

Gotts?:

a)

b}

The Imperial Oil Refinery at Sarnia, Ontario was
recently enlarged from a rated capacity of 100,000
to 130, 000 barrels per day, In spite of this 30 per-
cent increase in capacity, the total water intake of
the enlarged complex is known to be less than that of
the original one.

A comparison of two Shell Oil Refineries, one at
Corunna, Ontario (built in the 1950's) and one at
QOakville, Ontario (built in the 1960's) shows that
the newer complex uses less than one-half the water
(per barrel of processed crude) of the older plant.

VI-3

Wiater Resources Study - Newfoundland and Labrador



The Shawinigan Engincering Company Limited

James T, MacLaren Limited

4 QUANTITIES OF WATER

According to a 1942 survey? of 41 refineries in the Ohio River
basin, the volume of water used in processing one barrel of crude oil
generally exceeded 700 imperial gallons, In recent years improvements
to refinery designs have reduced this figure to an average of approxi-
mately 330 gallons; many present day refineries use more water, however,
and tenfold variations from 85 to 850 gallons per barrel have been cited®,
Various reasons are given for the tenfold variation in water usage
including the following:

a) Availability of water, Refineries located near the ocean
or large lakes tend to use much more water than those
located in arid regions,

b) Process used. Refineries with cracking processes
generally use more water than those with non-cracking
processes.

c} Types of cooling equipment used, Refineries constructed
in the past decade generally use more air-cooled equipment
and more cooling tower systems than older refineries;
consequently their water requirements will be substantially
lower.

d) The degree to which water is recycled and re-used.

e} The quality of the water, For example, raw waters with
scale-forming tendencies might be dismissed as a means
of cooling in favour of air-cooled equipment.

Two refineries having exceptionally low water intake requirements
have been reported in the literaturelZ, 13;

Sun Oil Refinery at Toledo, Ohio
(cap. 95,000 barrels per day) - 44 imperial gallons per barrel
of crude processed

Shell Oil Refinery, Oakville, Ontario
(cap. 32,000 barrels per day) - 23 imperial gallons per barrel
of crude processed

VIi-4

Warer Resources Studyv - New{oundland and Labrador



Ihe Shawinigan Enginecring Company Limited

James I, MacLaren Limnited

Newfoundland's only refinery at Holyrood has reported a water
intake of aﬁfroximately 248 Imperial gallons per barrel of crude
processed ™,

A 1960 su.r\.rey6 conducted by the American Petroleum Institute
covering 182 refineries in the USA revealed the following:

i) 52. 2 percent of the total water used by the refineries
came from fresh water sources (45 percent from
surface supplies and 6, 5 percent from wells}), The
remaining 47, 8 percent was either salt water,
brackish water, or treated sewage. Three refineries
used effluent from municipal sewage treatment plants.

i1) Cn an average, water was used 3.5 times before being
discarded as wastewater (stated another way, 3.5
times as much water would have been used if no
recycle and re-use had been practised).

1ii) If the refineries had chosen to use only fresh water, and
if they had practised no recycle or re-use, b.62 times
as much fresh water would have been used,

iv) Approximately two-thirds of the wastewaters from
refineries were discharged into rivers and almost
one-third to the ocean. Relatively small quantities
were discharged to fresh water lakes or into deep
wells,

v) Between 1949 and 1959, the capacity of US refineries
increased by 93 percent but the volume of fresh water
used only increased by 21 percent. No data were
given on increases in the use of saline or brackish
water during the same period.

5 WATER QUALITY

Generally, oil refineries are far more concerned with the
quantity of available water rather than its quality, However, certain
qualities are desirable as indicated in the succeeding paragraphs,

Vi-5

Woater Resources Studv - Newfoundland and Labrador



The Shawinigan Engincering Company Limited

James ¥ MacLaren Limited

Cooling waters used in once -through systems should be free of
sediments, debris, and slime growths that could clog pipes.

Sediments and debris may be removed from turbid waters by
screening and/or sedimentation while algae and slime growths are
generally suppressed by chlorination.

Recirculated cooling waters should be non-corrosive, non-
scale forming and generally conform to the following/:

Hardness as CaCO; - not greater than 50. 0 mg/1
Iron as Fe - " " " 0.5 mg/1
Manganese as Mn - " " " 0.5 mg/!
Iron plus Manganese - " " " 0.5 mg/1
Turbidity as Si 0, - " " " 50.0 mg/!

The usual path followed by recirculated cooling water is:
cooled water is passed through heat exchangers and is warmed by the
product being cooled; the water is then pumped through a cooling tower
where its temperature is lowered by heat exchange with air and by
evaporation of a small percentage of the water (usually less than
4 percent), Contact with the air results in the water picking up
dissolved oxygen which could accelerate corrosion of the system; to
minimize this tendency, the water is de-aerated or treated with
corrosion inhibitors such as chromates or phosphates,

After the waters have been recirculated a number of times,
the concentration of dissclved materials increases due to the
evaporation of relatively pure water from cooling towers. This build-
up of dissolved materials causes increased corrosion or the formation
of scale, To reduce these corrosive and scale-forming tendencies,

a portion of the recirculated cooling water (termed ""blowdown'") is
continuously discarded and replaced with makeup water of lower
dissolved solids content,

Waters used in boilers are invariably treated to reduce the
dissolved solids and dissolved gases to satisfactory levels. The
extent to which dissolved solids must be removed depends on the
boiler's operating pressure, The table below? is considered to be a
reasonable guide in this respect:

VIi-6

Wiiter Resources Studyv - Newfoundland and Labrador



The Shawinigan Enginecring Company Limited

James T MacLaren Limited

Boiler Operating Permissible Dissolved Permissible
Pressure (psi) Solids Level (mg/l} Alkalinity (mg/1)
0-300 3500 700
600-750 2000 400
1000-1500 1000 200
2000 and higher 500 100

Boiler waters are generally treated by means of degasifiers
and ion exchange softeners, In addition, a variety of chemicals may
be added including:

Antifoam agents

Nitrates and tannins to prevent caustic embrittlement

Phosphates and chromates to reduce corrosion and

scale deposits,

) REFINERY WASTEWATERS

The wastewaters generated at oil refineries result from several
processes and operations; consequently, they tend to vary widely in
chemical makeup. Some of the more common pollutants include oil,
phenols, sulphides, dissolved solids, suspended solids, toxic metals,
and various substances which exert a biochemical and chemical oxygen
demand. In addition, pollution often is catalyzed through the
elevated temperatures of cooling waters, Some of the more common
wastewaters and their pollutants are briefly described in the tabulation
below.

In recent years there has been a tendency to categorize
refinery wastewaters as follows:

Clean Water
Potentially Oily Water

Oily Water
Others

VI-7

Water Resources Study - Newfoundland and Labrador



The Shawinigan Engincering Company Limited

James IF. MacLaren Limited

6.1 Clean Water

Clean water results from cooling systems whose design does
not permit contact between coolant and process fluid, Usually this is
achieved by maintaining the coolant pressure above that of the process.

6.2 Potentially Oily Water

Some cooling waters may pick up a variety of chemical
pollutants such as phenols, sulphur, and nitrogen compounds from process
leaks at heat exchangers or from air contact while passing through cooling
towers. Usually the concentration of these chemical pollutants will be less
than 1 mg/1; but, in case of breakdowns in heat exchanger, concentrations
in excess of 1,000 mg/1 can result,

In case of systems that include cooling towers, cooling waters
are usually treated with corrosion inhibitors, algacides, biocides, and
other chemicals both organic and inorganic. The concentration of these
various chemicals in the cooling tower blowdown is usually between
I and 100 mg/ 18,

6.3 Oily Water

Oily waters result from a number of operations and processes
of which the most common are given below:

6.3.1 Crude Oil Handling

These wastewaters result mainly from clean-up of leaks in
transfer lines, accidental spills, ballast water, etc,

6.3.2 Processes

These wastewaters result from such processes as desalting of
crude oil, fracticnal distillation, cracking, alkylation, and polymerization.

6.3.3 Miscellaneous

This category includes wastewaters from building clean-up and
maintenance, fire fighting, recovery units, caustic scrubbing, all of
which exhibit a highly variable makeup.

VI-8

Water Resources Study - Newloundland and Labrador



The Shawinigan Lnginecring Company Limited

James IF. MacLaren Limited

6.4 Other Wastewaters

Wastewaters which do not fall into the foregoing three
categories include sanitary wastes and boiler room wastes. Most of
these wastes may be discharged to municipal sewers if the refinery is
located near such facilities.

Sanitary wastes result from the operation of cafeterias, wash-
rooms, locker rooms, etc, and are essentially like "domestic sewage"',

Boiler room wastes include boiler blowdown, waste condensate,
effluents from ion exchange regenerators, and water softeners, The
pollutants in the wastewater include a number of inorganic and organic
chemicals such as phosphates, sulphates, nitrogenous compounds,
acidic and alkaline materials, all of which appear in highly variable
concentrations,

The precise nature of the pollutants present in wastewaters
also depends on the composition of the crude oil and on the processes
employed by the refinery. For example, '"sweet crudes' (low sulphur
content) give rise to wastewaters that are low in sulphur compounds;
cracking processes produce more phenols than non-cracking processes.
The concentration of pollutants in different wastewaters is principally
dependent on the volumes of process steam, process water, and
cooling water used. Plants using large amounts of stripping steam
and once-through cooling systems will generate larger flows of waste -
waters than plants designed to use minimum stripping steam and a
maximum number of air-cooling devices,

6.5 Wastewater Volumes

In most refineries, cooling waters account for the bulk of the
wastewater generated., This is especially true of coastal plants whose
location permits them to use essentially unlimited quantities of saline
water in once-through cooling systems. By comparison, inland
refineries employing cooling towers and/or some air-cooled equipment
normally use substantially less cooling water than coastal plants and
hence, generate proportionately less wastewater,

It was pointed out in Section 4 that North American refineries
use from 85 to 850 gallons of water per barrel of crude oil processed.

In general, the volume of wastewater will be slightly less {perhaps
some 3 percent less) than this quantity due to evaporation losses,

VI1-9

Water Resources Studyv - Newtoundland and Labrador



The Shawinigan Engincering (.ompuny Limited

James I MacLaven Limited

For inland refineries that do not use saline waters for cooling
purposes, Freedman® has indicated that some 40 to 80 percent of the
wastewater volume results from cooling processes. The balance is
distributed approximately as follows:

Steam equipment including boiler blowdown,
ion exchange regeneration, rinses following acid
cleaning of equipment, etc 5-10 percent

Sanitary wastes 1-10 percent

Miscellaneous cleaning, plant maintenance
(including oily wastes) 10-25 percent

In the case of coastal refineries using large volumes of sea
water and once-through cooling systems, the cooling water generally

accounts for more than 90 percent of the wastewater volume,

6.6 Wastewater Treatment

Apart from the elevated temperatures of the cooling waters
(often called thermal pollution), the major pellutants in refinery waste-